N

ROCKHILL

SOUTH CAROLINA

City of Rock Hill
Monthly Financial Report FY 2020/2021
Through the Month Ended February 28, 2021

Unaudited — Intended for Management Purposes Only

Prepared by Anne Harty, CFO




City of Rock Hill Monthly Financial Report
February

General Fund

General Fund Revenues collected through February were approximately $50.5 million year-to-date. Property tax
and business licenses are major contributors to this fund. In February, real property taxes exceeded the projection
for the year.

General Fund Expenditures are at approximately $45 million. General Fund Expenditures are slightly under
budget through February.

Hospitality Tax Fund
e The year-to-date Hospitality Tax revenues are $5,185,220 which is slightly below budget for the year. Local
[...]
Annual Curr Month

Budget Collections
9,835 222
4,323,367 358,907
90,000 5,915
4,423,202 365,044

Annual Current Mo.

Budget Expend.

725,402 58,900
2,607,772 192,495
1,090,028 73,078
4,423,202 324,473

Year To Date

Collections

5,753

2,841,630

43,550

2,890,933

YTD Actual

Expend.

21,237

471,200

1,942,968

537,896

2,973,301

Uncollected

Balance
-4,082
-1,481,737
-46,450
-1,532,269

Budget S

Remaining

-21,237
254,202
664,804

552,132

1,449,901

YTD Percent
Collected

58.5
65.7
48.4

65.4

% Budg

Remain

35

26

51

33




Electric Fund Revenues

725330413
725 349100
725 349110
725 349120
725 349130
725 349140
726 349150
725 349170
725 349180
725 349190
725 349200
725 349820
725 349830
725 349850
725 349870
725361101
725364200
724 394150
725 394160
725397102

Sub 725

York County Pennies Reimb
Electric Sales

Smart Switch

Other Electric Revenue
Electric Underground
Security Lights

Electric Cut-On Fees

Service Connection Fees
Utility Theft Fee

Charge Off Collections
Traffic Signalization Reimb
Charge Off Collections
Penalty-Charge Offs

Late Pymt Fee

Service Chrg-Returned Checks
Interest Revenues-General
Other

Insured Damages Recovered
3rd Party Damages Recovered
PMPA Smart Switch Reimb.

Electric Fund Revenues

Electric Fund Expenses

Law/City Attorney

Sub 001 Law/City Attorney
Other-unclassified

Sub 001 Non-Departmental
General Services

Sub 015 General Services

Sub 020 AMI Admin

Sub 030 AMI Operations
Utility Services

Sub 001 Utilities Administration

Sub 075 Electric Services

Sub 076 Electric Engineering

Sub 080 Power & Communications

Sub 085 Risk Management

Sub 090 Operations Administration
Information Technology Svcs.

Sub 030 Information Technology Svcs
Debt Service

Sub 001 Debt Service

Sub 725  Electric Fund Expenses

City of Rock Hill
Utility Funds
Monthly Financial Report

Annual
Budget

250,000
106,508,049
-2,000
75,990
80,002
1,943,639

483,912
20,320

149,352
354,590
10,160
1,010,920
30,480
500,000
36,200

50,777

111,502,391

Annual

Budget

236,196

1,978,015

863,920

641,374

2,108,537

86,752,710

4,018,628

3,034,744

375,193

1,089,757

5,671,194

4,669,273

111,439,541

Curr Month

Collections

8,863,913
-200
49,454
5,850
175,333

7,717
300

31
6,518
444
-15,776
268

10,459

1,828

9,106,138

Current Mo.

Expend.

24,171

146,914

76,816

44,216

183,458

6,023,833

151,964

188,298

18218

70,597

383,231

317,023

7,628,739

Year To Date

Collections

71,848,179
-1,300
50,382
44,525
1,311,720
4,652
84,806
3,600
17,922

112,255
6,524
-353
2,308
41,444
109,713
32,159
19,785
9,050

73,697,372
YTD Actual
Expend.
183,399
1,175,312
735
496,196
417,061
1,389,238
48,499,124
1,379,763
1,725,795
220072
769,525
3,717,037

3,401,183

63,374,440

Uncollected

Balance

-250,000
-34,659,870
700
-25,608
-35,477
-631,920
4,652
-399,106
-16,720
17,922
-149,352
-242,335
-3,636
-1,011,273
-28,172
-458,556
73,513
32,159
-30,992
9,050

-$37,805,019.36
Budget S
Remaining

52,797

802,703

-735

367,724

224,313

719,299

38,253,586

2,638,865

1,308,949

155121

320,232

1,954,157

1,268,090

48,065,101

YTD Percent
Collected

67.5

65
66.3
55.7
67.5

17.5
17.7
31.7
64.2
7.6
8.3

303.1

39

66

% Budg

Remain

22.4

40.6

42.6

35

34.1

441

65.7

43.1

41.3

29.4

345

27.2

43.1




City of Rock Hill
Utility Funds
Monthly Financial Report

Water Fund Revenues

726 349400
726 349401
726 349410
726 349430
726 349431
726 349820
727 394150

Water Sales

Water Irrigation Sales
Water Tap Fees

Other Water Revenues
Cellular antenna rents
Charge Off Collections

Insured Damages Recovered

Sub 726 Water Fund Revenues

Water Fund Expenses
Law/City Attorney

Sub 001 Law/City Attorney
Other-unclassified

Sub 001 Non-Departmental
Utility Services

Sub 001 Utilities Administration

Sub 005 Water Engineering

Sub 010 Water Distribution

Sub 030 Water Treatment Plant
Debt Service

Sub 001 Debt Service

Sub 726 Water Fund Expenses

Annual Curr Month
Budget Collections
22,331,415 1,645,480
203,000 6,490
147,174 7,530
20,818 550
175,842 12,984
31,242 1,195
22,909,491 1,674,230
Annual Current Mo.
Budget Expend.
15,000
2,005,786 164,119
3,231,430 271,635
646,499 35,492
5,007,056 213,070
3,551,788 259,579
8,451,932 660,009
22,909,491 1,603,904

Year To Date

Collections

14,416,713
163,799
155,212

15,250
103,874
15,216
2,323

14,872,387

YTD Actual
Expend.

1,312,952
2,164,443

321,941
2,285,377
2,507,547

5,795,197

14,387,457

Uncollected

Balance

-7,914,702
-39,201
8,038
-5,568
-71,968
-16,026
2,323

-8,037,104

Budget $

Remaining

15,000
692,834
1,066,987
324,558
2,721,679
1,044,241

2,656,735

8,522,034

YTD Percent
Collected

64.6
80.7
105.5
73.3
59.1
48.7

64.9

% Budg

Remain

100

345

33

50.2

54.4

294

314

37.2




Wastewater Fund

727 334201
727 349600
727 349610
727 349612
727 349620
727 349630
727 349640
727 349642
727 349643
727 349645
727 349650
727 349660

SCDOT Burgess Creek Reloc
Sewer Charge

Sewer Charge-BOD/TSS

F O G Penalty Fee

Sewer Service Connections
Sewer Surcharge

Sewer Capacity Fee - Red River
Sewer Capacity Fee - Rawlinson
Sewer Capacity Fee Tools Fork
Sewer Capacity Fee Burgis Crk
Sewer Capacity Fee-1-77

Industrial Pretreatment Fee

727 349670 Sampling & Monitoring Fee
727 349810 Other Utility Revenue
727 349820 Charge Off Collections

Sub 727 Wastewater Fund

Wastewater Fund

Law/City Attorney

Sub 001 Law/City Attorney
Other-unclassified
Sub 001 Non-Departmental
Utility Services
Sub 001 Utilities Administration
Sub 035 Wastewater System
Sub 055 Wastewater Treatment Plant
Sub 060 Industrial Pretreatment
Sub 065 Environmental Monitoring
Sub 070 Plant Maintenance
Debt Service
Sub 001 Debt Service
Sub 727 Wastewater Fund

City of Rock Hill
Utility Funds

Monthly Financial Report

Annual
Budget Collections
2,340
28,099,025 2,261,652
60,000 15,343
250
58,333 4,380
27,827
1,103
115,812
101,591 2,776
3,691
42,264 1,776
28,361,213 2,436,950
Annual Current Mo.
Budget Expend.
15,000
2,395,261 195,748
4,121,007 345,767
5,362,151 235,559
4,929,370 364,087
273,802 9,608
400,378 17,283
1,673,893 109,650
9,190,351 498,067
28,361,213 1,775,769

Curr Month Year To Date

Collections

2,340
18,344,712
84,239
19,750
46,226
68,336
4,063
1,103
4,022
120,705
3,172
1,000
24,424
10,898
21,963

18,756,953

YTD Actual
Expend.

1,565,984

2,757,499
2,280,013
2,792,904
100,784
157,536
1,087,715

4,740,022

15,482,457

Uncollected

Balance

2,340
-9,754,313
24,239
19,750
-12,107
68,336
4,063
1,103
4,022
120,705
3,172
1,000
-77,167
10,898
-20,301

-$9,604,259.69

Budget $

Remaining

15,000
829,277
1,363,508
3,082,138
2,136,466
173,018
242,842
586,178

4,450,329

12,878,756

YTD Percent
Collected

65.3

140.4

79.2

24

52

66.1
% Budg
Remain

100

34.6

33.1

57.5

43.3

63.2

60.7

35

48.4

454




City of Rock Hill

Utility Funds

Monthly Stormwater Revenuesl Monthly Electric Revenuesl
$450,000 $12,000,000
$400,000
" $350,000 - N m$10,000,000 R
§ $300,000 - § $8,000,000 -
[ | [
g >2%0000 & $6,000,000 -
% $200,000 - o«
£ $150,000 £ $4,000,000
£ $100,000 4 2 $2,000,000 -
$50,000 - B
$0 $0
e Projced 1 3 4 5 6 7 8 9 10 11 12 r— 1 3 4 5 6 7 8 9 10 11 12
Actual Month Actual Month
Monthly Purchased Power Expense I Electric Margin Reportl
$8,000,000 $4,500,000
$7,000,000 - $4,000,000
9 $6,000,000 - " $3,500,000 —
3
£ $5,000,000 - §$3,ooo,ooo 1
8 $4,000,000 §$2'5°°’°°° ]
> % $2,000,000 -
£ 93,000,000 1 £ $1,500,000 -
o c ) )
S $2,000,000 S $1,000,000
$1,000,000 - $500,000 -
$0 $0 -
pr— 1 3 4 5 6 7 8 9 10 11 12 pr— 2 3 4 5 6 7 8 9 10 11 12
Actual Month Actual Month
[Monthly Water Revenues| Monthly Sewer Revenuesl
$2,500,000 $3,000,000
$2,000,000 - $2,500,000
[} [
S $ $2,000,000 -
$ $1,500,000 A §
>
4 & $1,500,000 -
2 $1,000,000 - =
g E $1,000,000 -
= $500,000 = $500,000 -
$0 - $0
1 2 3 4 5 6 7 8 9 10 11 12 3 4 5 6 7 8 9 10 11 12

m Projected

Actual

Month

u Projected

Actual

Month




Project
University .
Center
[ ]
[ )
[ )
Wastewater °

Treatment Plant

Project Summary Report

March 2021

Current Status

The Deck B design is at 40 percent. The 5%
Amendment to the Developer Agreement was
signed and the Design-Build Contract was signed on
February 5% . Design resumed and on February 25,
several design changes that would be mutually
beneficial to the project were reviewed by the
design team. The reimbursement agreement is
being finalized this week and updated costs for the
design revisions will be reviewed by City staff next
week so that design can proceed.

The construction of Deck C has been reevaluated in
light of the student housing need for additional
spaces. The deck will be privately funded to
support 275 parks for 500 beds of student housing
and 180 parks for 145 apartments. The construction
of Deck C will start later this year after design has
been finished.

The Parcel D (145-unit apartment building), Site M,
and the Power Plant are under design, and
construction will begin in next 60 days. The site
plans have been submitted for permit review and
the UC Infrastructure to support the Powerplant
and Parcel M has started.

The Lowenstein is 76% occupied with 12 tenants
employing 353 at an avg. salary of $80,000/yr. A
lease has been signed with Old Town Kitchen and
Cocktails to take the White Horse space, and
renovation plans are underway. The Anderson car
museum in the main lobby has been installed, and
the car and buggy are on display along with a
miniature model of downtown RH in 1953 in the
lobby. The American Cornhole League space will be
occupied next month as will the Skyline expansion.
The Cambria hotel is open and serving event
patrons.

Engineering studies 100% complete

Initial Plant Upgrades to generally include:

Upgrades and °
Treatment

Capacity

Expansion .

Construct new Secondary Clarifier 3 — nearly
complete. SC #3 should be in operation January
2021 Operational period ended 2/8/21.

Repair existing Secondary Clarifiers 1 and 2 — SC #2
will begin rehabilitation after SC #3 is placed in
service ~ February 2021; and SC#1 will begin
rehabilitation after the rehabilitation completion of
SC #2. SC#2 rehab ongoing

Construct new Influent Pumping Station and Coarse
Screens — Installation of Secant Piles has been
completed — contractor began excavation for Pump

Key Dates

Deck B Substantial Completion — 2"
Quarter 2022, this schedule may increase
by approximately 2-3 months depending on
the design changes being requested by City
staff.

Powerplant Remediation- Environmental
remediation and demolition work has
started

Construction of the Parcel D Apartments —
2" Quarter 2021

Begin Phase IV Infrastructure- Under
construction

The Nest student housing building will be
open this summer, and the design of the
second building has begun.

Begin Engineering Studies —5/12/2017
Timeline & Funding Considerations to City
Council for Approval —11/27/2017

Begin Engineering Design for Initial
Upgrades (Ph. 1 - Early Work/Clarifier and
Ph. 2 - Headworks) —12/1/2017

WWTP Interim Deadline — 90% Early Work/
Clarifier Package Complete —10/2018

Begin Construction on Early Work/Clarifier -
1/7/2019

Begin Design Headworks — 10/2018

Begin Construction Headworks — 5/11/2020
Final Construction Early Work/Clarifier -
Revised January 2022



36- to 48-MGD
Water Filter
Plant/Raw
Water Intake
Upgrades

The Water Filter
Plant (WFP) and
Raw Water
Intake are now
permitted for a
48-MGD
Treatment

Capacity

Station Wet Well — a massive pit to handle 50 MGD
influent design flows.

Construct Fine Screens and new Grit Removal
System — Structure foundation complete and walls
under construction

Construct new Odor Control Measures for Pumping
Station & Grit Removal System — Will be installed in
effort to minimize off-site odors — to occur late in
construction

Construct one (1) new 8.3 MG (million gallon)
Influent Flow Equalization Tank — Tank Foundation
complete & the contractor is forming the tank walls.
Electrical & SCADA Upgrades & Misc. Maintenance
Items — Ongoing work

Restore and upgrade the facility’s existing aeration
system to support the future decommissioning of
the site’s trickling filters — Ongoing work

Clarifier #3 Observation Period Completed

Clarifier #2 has been taken offline for renovations
Equalization Basin is completed

Early Works/Clarifier project at 82% completion
Head Works project at 31% completion

Raw Water Intake

New pumps 4-6 in operation as of date is June 23,
2020, at 48 MGD pumping capacity (This will
support SCDHEC permitting the WFP’s treatment
capacity to the desired 48 MGD) — Firm 48 MGD
Raw Water Pumping Capacity complete & approved
for operation

New Chemical Building & Chlorine Dioxide
Generator complete — will be placed in operation
soon (03/2021) & Chlorine Gas will be removed
from Site. Chlorine gas removed from site 10/2020.
Renovations of the existing electrical and chlorine
building remains, as does site stabilization work —
RWI Construction Completion anticipated-May 2021
High-Service Pumps installed and startup complete.
Raw Water Pump No.2 rebuilt and will be installed
3/2021.

On-site generator installed and in service.

Water Filter Plant (Cherry Road Site)

New Filters (7, 8, & 9) operational June 29, 2020
(Sediment and Flocculation Basins 5 & 6 in
operation July 23, 2020.

Tracer Study completed on September 14, 2020.
48 MGD Filtering/Treatment Capacity
approved/permitted - December 2020
Upgrades to Administration Building — Ongoing
Rehabilitation of existing filters #1 through #6
approximately 50% complete

Filter 3B filter bottom has to be repaired. Found
issues after piping modifications and media and
sand installed during start up.

Overall project at currently 90% completion

e Final Construction Headworks - 2023

e Began Construction- 2/5/2018

e Construction- Filter Substantial
Completion- 6/23/2020

e Construction- Sediment and Floc Basins
Substantial Completion- 7/23/2020

e Permitted Treatment Capacity Expansion to
48-MGD is anticipated for September 30,
2020 - Achieved December 2020

e Construction- Substantial Completion for all
work - 09/01/2021

e Construction- Final Completion for all work
-11/29/2021



	Council Report February 2021.pdf
	3-Project Summary Report-March 2021.pdf



